REPAIR PARTS

GRASS CATCHER FOR SIDE DISCHARGE MOWER -- MODEL NUMBER GC190BR

15



' REPAIR PARTS

GRASS CATCHER FOR: SIDE DISCHARGE MOWER-- MODEL NUMBER GC190BR

KEY PART DESCRIPTION
NO. NO.
1 120120X Cover-Grass Catcher
2 86578 Bracket-Hinge
3 110441X Strip-Foam
4 106815X Strip-Foam
8 123420X Container, 30 Gal.
6 72110805 Bolt
7 104389X Plug-End
8 83553 Clamp-Elbow
9 86558 Retainer-Elbow
10 4939M Spring-Retainer
11 120097X Latch Pin
13 110254X Post Support Assembly
14 62361 Bolt-Shoulder
15 120245X Bracket-Mounting
16 19131610 Washer 13/32 x 1 x 10 Ga.
17 73680600 * Nut-Lock 3/8-16
18 86626 U-Bolt 1/4-20
19 73350400 * Nut - Hex 1/4-20
20 19091016 Washer - Flat 9/32
21 110257X Elbow
22 19091408 Washer
23 122185X Tube-Chute
24 122146X Extension Chute
25 123490X Deflector Brace )
26 104752X Uecal, Instruction Caution
A B C D
@n
4 3
ﬁ 5 g . S8 2%
52 &)
S %

&

&5

@O0 =0 ~

16

KEY PART
NO. NO.
31 86543
32 120203X
gg 73680500

57734
35 74291008
36 73680400
37 72140400
38 123198X
39 20294
41 122129X
i 157000
44 ‘1 89339)(
45 74780412

46 109808X
47 120108X

48 120109X
49 19070818
50 110255X
51 60867

52 18111212
53 72110508
7 120263X
-~ 104419X
-- 122171X
- 123500X

DESCRIPTION

Pin-Support Bracket
Stud-Latch

Lock Nut 5/16 - 18
Washer-Formed

Screw-Truss Head 10-24 x 1/2
Nut-Lock 1/4-20

Bolt

Wingnut-Plastic

Nut-Weld

Bar
Handle-Chute Tube
Washer-Lock #10
Decal-Danger
Bolt-Hex 1/4-20 x 3/4
Latch
Assembly Frame R.H.
Assembly-Frame, L.H.
Washer-Flat
Shield-Elbow
Nut-Acorn #10-24
Washer
Bolt

* *Plate, Reinforcing
Bag-Trash, 30 Gal., 1.5 Mil
Owner's Manual (Engli_shg
Owner's Manual (French

*STANDARD HARDWARE--PURCHASE LOCALLY

** USED ON MODEL NUMBERS L1910AR, L1930BT,
L1950BR, L1960AR, L1970AR

(»90e=0 -
2532 8

3
H) @) =

Q

€

53




